
1330 S/N: 314000 – Current 

 

 

 
 

____________________________________________ 
 

MINI SKID LOADER 
 

MODEL 1330 “PRO SERIES”  

 

____________________________________________ 
 

PARTS MANUAL 

 
______________________________________ 

 
RAMROD EQUIPMENT 

(A Division of Leon’s Mfg. Company Inc.) 

 

 

Canada 
P.O. Box 5002 

135 York Road East 
Yorkton, Saskatchewan 

S3N 3Z4 
 

Phone:  (800) 667-1581 
Fax:      (306) 782-1884 

 
Email:  sales@ramrodequip.com 
Website: www.ramrodequip.com 

 
 
 

Rev. August 2015                                                                    Printed in Canada 
 

mailto:sales@ramrodequip
http://www.ramrodequip.com/


 

This page intentionally left blank



 

USING THE PARTS LIST 
 

ITEM 
 The item number is the identifying number from the illustration. 
 
PART NUMBER 
 The part numbers that appear in the part number column are 7 digit 
 numbers by which the components may be identified and ordered. 
 
DESCRIPTION 
 This column contains the name and description of the part. 
 
QUANTITY 
 This column shows the quantity of each mini-skid component used. 
 

 
ORDERING PARTS 

 
When ordering parts, be sure to state: 
 

1. Part Number 
 
2. Full Description 

 
3. Quantity Required 

 
4. Mini-Skid Model and Serial Number 

 
 
NOTE: The references to right and left used throughout this manual refer to 
  the position when operating the machine, facing forward. 
 
  Specifications within the manual are subject to change without 
  notice.  Parts may not be exactly as shown. 

 



 

This page intentionally left blank



 

RAMROD 1330 PRO SERIES PARTS MANUAL INDEX 
 

TITLE

 
PAGE

Decals ................................................................................................................................... 1 

Parts List - Decals ................................................................................................................. 2 

Arm Assembly ...................................................................................................................... 3 

Parts List – Arm Assembly .................................................................................................... 4 

Panels ................................................................................................................................... 5 

Parts List - Panels ................................................................................................................. 6 

Drive Assembly ..................................................................................................................... 7 

Parts List – Drive Assembly .................................................................................................. 8 

6” Tracks ............................................................................................................................... 9 

Parts List – 6” Tracks .......................................................................................................... 10 

9” Tracks ............................................................................................................................. 11 

Parts List – 9” Tracks .......................................................................................................... 12 

Electrical Package ............................................................................................................... 13 

Parts List – Electrical Package ............................................................................................ 14 

Kohler LH775 (Gas) ............................................................................................................ 15 

Parts List – Kohler LH775 (Gas) .......................................................................................... 16 

Diesel Engine ...................................................................................................................... 17 

Parts List – Diesel Engine ................................................................................................... 18 

Diesel Oil Cooler ................................................................................................................. 19 

Parts List – Diesel Oil Cooler .............................................................................................. 20 

Hydraulic Circuit Diagram .................................................................................................. 21 

Hydraulic Layout ................................................................................................................ 22 

Hydraulic Valve Detail ........................................................................................................ 23 

Parts List – Hydraulic Layout .............................................................................................. 24 

Cylinders ............................................................................................................................. 25 

Parts List - Cylinders ........................................................................................................... 26 

Notes .................................................................................................................................. 27 



1
3
3
0
 
D

e
c
a
l
 
P
a
c
k
a
g
e

1
2

1
6

1
4

1
4

1
6

1
3

1
5

6

1
4

1
5

5

5

1
5

1
4

1
5

1
6

2

1
0

1
1

1

4

9

8

7

3

3

M
i
r
r
o
r
 
P
l
a
c
e
m

e
n
t
 
o
f
 
1
0

- PAGE 1 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

PLATE - SERIAL NUMBER117401211

DECAL-PLAIN RAM-SMALL117804312

DECAL, AUX POWER, 6 GPM117805223

DECAL-MADE IN NORTH AMERICA117805414

DECAL-LIFT POINT117805525

DECAL-CYLINDER LOCK117805616

DECAL-AUXILLIARY POWER117805717

DECAL, LIFT AND TILT117805918

DECAL, DRIVES117806019

DECAL-SAFETY FIRST1179149110

DECAL-OPERATION1179150111

DECAL-GASOLINE1179162112

DECAL-HYDRAULIC FLUID1179163113

DECAL-RAMROD PRO SERIES1235786414

DECAL-PINCH POINT1235792415

DECAL, 13301235795316

1330 Decal Package

- PAGE 2 -



4
0

3
5

3
3

2

8

1
0

2
3

2
0

2
1

2
3

1
5

3
9

1

1
7

6

1
5

2
2

1
8

4
1

3
7

4
1

1
9

3
6

3
0

3
1

6

1

1
2

2
5

1
6

1
4

1

1
7

6

3

7

4
1

1
4

2
4

3
8

4

3
4

1

2
8

6

1
4

1
1

9

5

1
6

4
1

1
4

2
6

1
3

2
9

7

3
9

1
3
3
0
 
A
r
m

 
A
s
s
e
m

b
l
y

3
2

2
7

- PAGE 3 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

5/16" X 2" UNC GR. 5 PLATED HEX BOLT110195471

3/8" X 1" UNC GR. 5 PLATED HEX BOLT1102001292

3/8" X 1 1/2" UNC GR. 5 PLATED HEX BOLT1102002103

3/8" X 3" UNC GR. 5 PLATED HEX BOLT110200514

1/2" X 1 1/2" UNC GR. 5 PLATED HEX BOLT110205125

5/16 UNC HEX LOCK NUT GR.5 PLATED1102521116

3/8" UNC HEX NYLOCK. NUT GR.5 PLATED110252637

3/8" SPLIT SPRING LOCK WASHER, PLATED1102590508

1/2" SPLIT SPRING LOCK WASHER, PLATED110259229

3/8" FLAT WASHER, PLATED11026091510

1/2" FLAT WASHER, PLATED1102611211

COTTER PIN, 0.1875 X 2.0001102762212

SPRING-QA PIN LOCK1105620213

SPRING BUSHING 1.000" ID X 1.250" OD X 5/8" LONG   11155101014

SPRING BUSHING 1.125" ID X 1.375" OD X 1.000" LONG   1115513415

GREASE ZERK, 1/4"-28 UNF1122759416

GREASE ZERK, 1/8-27 NPT1122797517

90° ELBOW, #8 ORB MALE X #8 JIC MALE1123210118

HYD. CYL. R6-25RR-6.501127336119

FLAT FACE DRIPLESS FEMALE COUPLER, 1/2" NPT1127456120

FLAT FACE DRIPLESS MALE COUPLER, 1/2" NPT1127457121

HYD. CYL. RL-30L-10.1881127485122

BULKHEAD FITTING, #8 JICM X #8 NPTM1190099223

PIN ASSY1231044124

PIN - 1 DIA - PIVOT1231047225

LIFT ARM PIN1231073226

1" DRILLED PIN, 9" LG.1231075127

WLDMNT, SLF-LVL LINK, L1231111128

WLDMNT, SLF-LVL LINK, R1231112129

QUICK ATTACH PIN1231118230

CAM - PIN PIVOT LOCK1231120231

WLDMNT, CYL SPACER1231123132

ARM PIN, 1 1/8'' LIFT PIN1233148133

PLT, LIFT CYL LOCK1234190134

WLDMNT, LIFT ARM1234425135

QUICK ATTACH - HD1234990136

GROOVE PIN 1" x 3 7/8" LG1235090137

WLDMNT, LEVEL ARM1235834138

PIN - MAIN ARM PIVOT1235950239

1330 MAIN FRAME WELDMENT1236005140

PIN RETAINER CLIP1500115541

1330 Arm Assembly

- PAGE 4 -



1
3
3
0
 
P
a
n
e
l
 
P
a
c
k
a
g
e

2
2

8

9

8

3

1
2

1
3

1
2

2
0

8

4

2
9

1
8

1
0

8

3

1
5

1
6

3
6

4

8

2
3

8

3

2

7

2
9

1

1
4

1
4

2
6

2
7

9

5

2

2

5

9

1
9

3
5

3
1

8

4

3
0

4

8

2
4

8

4

3
4

3
3

4

8

2

2
5

3
2

2
8

2

7

4

3
1

1
5

6

1
1

2
1

- PAGE 5 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

1/4" X  3/4" UNC GR. 5 PLATED HEX BOLT110192311

#10-24 X 3/4" UNC GR. 5 PLATED SCREW1101943182

3/8" X 1 1/4" UNC GR. 5 PLATED HEX BOLT1101998133

3/8" X 1" UNC GR. 5 PLATED HEX BOLT1102001294

3/8" UNC WING NUT, GR.5, PLATED110252445

3/8" UNC HEX NUT GR.5 PLATED1102525156

#10-24 UNC HEX NYLOCK NUT GR.5 PLATED1102578187

3/8" SPLIT SPRING LOCK WASHER, PLATED1102590508

3/8" FLAT WASHER, PLATED1102609159

1/4" WING NUT1102699110

FTG, STL, PLUG, 0.250-18 NPT1124370411

VALVE, 3 SPOOL1125840212

VALVE, 1 SPOOL1125841113

OIL/FUEL DOMED CAP1190064214

VALVE HANDLE - LONG1190066415

COVER GRIP - OPERATOR BAR1190086216

CONTROL LEVER - VALVE - SHORT1190106117

PLT, RAD COVER1234369118

HOLE RUBBER1235508119

PLT, VALVE MOUNT1235856120

1330 MAIN FRAME WELDMENT1236005121

WLDMNT, BACK PANEL, GAS1236010122

PLT, TOP PANEL1236047123

PLT, LEFT MUDGUARD1236048124

PLT, RIGHT MUDGUARD1236049125

PLT, SIDE PANEL, RT, GAS1236050126

PLT, SIDE PANEL, LT, GAS1236051127

PIANO HINGE 1330 SIDE PANEL1236054228

WLDMNT, DASH, GAS1236055129

PLT, BOTTOM PANEL1236056130

PLT, HOSE COVER, LEFT1236078131

PLT, HOSE COVER, RIGHT1236079132

PLT, PANEL BRACKET, LT, GAS1236095133

PLT, PANEL BRACKET, RT, GAS1236096134

PLT, LH775 ECU MOUNT1236256135

OPERATOR BAR1240010136

1330 Panel Package

- PAGE 6 -



2
2

3

4

5

1
7

1
5

1
6

1
3

1
9

7

9

1
0

1
5

1
6

1
8

2

9

2
0

1
1

8

6

1
2

1

2
4

2
5

2
1

2
6

6

1
3
3
0
 
D

r
i
v
e
 
P
a
c
k
a
g
e

2
7

2
3

- PAGE 7 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

1/2" X 2" UNC GR. 5 PLATED HEX BOLT110205341

5/8" X 1 1/4" UNC GR. 5 PLATED HEX BOLT110209862

CARRIAGE BOLT-5/8 x 2110239583

SET SCREW, SQ, 3/8 x 2110247744

3/8" UNC HEX NUT GR.5 PLATED1102525155

1/2" UNC HEX NYLOCK NUT, GR.5 PLATED110253746

5/8" UNC HEX NUT GR.5 PLATED110254087

NUT, HEX, 0.750-16 UNF, SLOT110256228

5/8" SPLIT SPRING LOCK WASHER, PLATED1102594149

WASHER, STRUCTURAL, 5/81102614810

WASHER, HEAVY DUTY 3/4"1102639211

COTTER PIN, 0.156 X 1.5001102768212

GREASE ZERK, 1/8-27 NPT1122797513

FTG, STL, PLUG, 0.250-18 NPT1124370414

RADIAL SHAFT SEAL, 2.995 X 2.063 X 0.3121135336415

BRG, 4T-32009X1135337416

AXLE SLEEVE, 1 3/4"1234159217

HUB, 1 3/4"1234331218

AXLE, 1 3/4"1234332219

SPROCKET, 60A221235951220

SPROCKET-#60-16TH1235952221

1330 MAIN FRAME WELDMENT1236005122

WLDMNT, MTR MNT, RT1236091123

WLDMNT, MTR MNT, LT1236097124

WHEEL MOTORINCLUDED W/ MOTOR225

WHEEL MOTOR WASHERINCLUDED W/ MOTOR226

WHEEL MOTOR BOLTINCLUDED W/ MOTOR227

1330 Drive Package

- PAGE 8 -



2
3

7

1
8

2
0

2
4

5

1
2

2
2

2
1

8

1
9

1
1

1
1

7

6

2
0

1
7

1
4

1
5

2
0

1
8

1
7

3

2

1
0

6

1

9

4

1
3

9

1
6

1
3
3
0
 
6
"
 
T
R
A
C
K
 
P
A
C
K
A
G

E

- PAGE 9 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

1/2" X 5 1/2" UNC GR. 5 PLATED HEX BOLT110206121

5/8" X 2" UNC GR. 5 PLATED HEX BOLT1102102122

5/8" X 3" UNC GR. 5 PLATED HEX BOLT110210483

HCS, GR 5, 0.750-10 UNC X 5.0 LG      110215724

WHEEL BOLT - 1/2" X 7/8" UNF, 60° TAPER, 

PLATED

1102509105

1/2" UNC HEX NYLOCK NUT, GR.5 PLATED1102537166

5/8" UNC HEX NUT GR.5 PLATED1102540217

3/4" UNC HEX LOCKNUT GR.5 PLATED-NYLON110255148

5/8" SPLIT SPRING LOCK WASHER, PLATED1102594109

1/2" FLAT WASHER, PLATED1102611210

1 1/2" FLANGE BEARING UCF208-241117176411

CAST DRIVE SPROCKET1232926212

WLDMNT, TENSIONER ARM1234135213

WLDMNT, TRACK FRAME, LT1236011114

WLDMNT, TRACK FRAME, RT1236012115

WLDMNT, 6" FRONT IDLER1236015216

WLDMNT, IDLER MOUNT, OUTER1236170217

WLDMNT, IDLER MOUNT, INNER1236173218

PLT, STIFFNER ARM1236174219

PLT, TENSIONER HOLDER ARM1236178420

WLDMNT, 6" TRACK ROLLER12362301621

BNG, SLEEVE 0.502 OD X 0.753 ID X 1.0 LG1236232722

1/2" X 2 1/2" UNC GR. 5 PLATED HEX BOLT12362511223

RUBBER TRACK, 150 X 72 X 391265020224

1330 6" TRACK PACKAGE

- PAGE 10 -



1
1

1
7

6

2

7 9

1
5

1
2

8

4

1
1
7

1
6

2
0

2
3

5

1
9

7

3

6

1
0

2
1

1
8

1
3

1
4

1
8

2
2

7

8

6

1
3
3
0
 
9
"
 
T
R
A
C
K
 
P
A
C
K
A
G

E

- PAGE 11 -



PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

1 12 1102057 1/2" X 3 1/2" UNC GR. 5 PLATED HEX BOLT

2 2 1102068 1/2" X 9" UNC GR. 5 PLATED HEX BOLT

3 12 1102102 5/8" X 2" UNC GR. 5 PLATED HEX BOLT

4 8 1102104 5/8" X 3" UNC GR. 5 PLATED HEX BOLT

5 10 1102509 WHEEL BOLT - 1/2" X 7/8" UNF, 60° TAPER, 

PLATED

6 16 1102537 1/2" UNC HEX NYLOCK NUT, GR.5 PLATED

7 20 1102540 5/8" UNC HEX NUT GR.5 PLATED

8 4 1102551 3/4" UNC HEX LOCKNUT GR.5 PLATED-NYLON

9 20 1102594 5/8" SPLIT SPRING LOCK WASHER, PLATED

10 2 1102611 1/2" FLAT WASHER, PLATED

11 2 1105250 HCS, GR 12, 0.750 X 8.000 LG

12 4 1117176 1 1/2" FLANGE BEARING UCF208-24

13 2 1232827 WLDMNT, IDLER MOUNT, INNER

14 2 1232828 WLDMNT, IDLER MOUNT, OUTER

15 2 1232847 PLT, IDLER WHEEL, TRACK

16 2 1232930 RUBBER TRACK, 230 X 72 X 39

17 16 1232936 BOGIE WHEEL - IDLER 

18 4 1234099 WLDMNT, IDLER ARM

19 2 1234135 WLDMNT, TENSIONER ARM

20 2 1234506 WLDMNT, AXLE REINFORCEMENT

21 1 1236018 WLDMNT, 9" TRACK FRAME, LT

22 1 1236019 WLDMNT, 9" TRACK FRAME, RT

23 2 1236083 WLDMNT, DRIVE SPROCKET

1330 9" TRACK PACKAGE

- PAGE 12 -



6

1

3

4

4

5

8

8

7

1
0

9

1
1

1
2

1
3

2

1
3

2

1
4

1
3
3
0
 
E
l
e
c
t
r
i
c
a
l
 
P
a
c
k
a
g
e

1
5

- PAGE 13 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

#10-24 X 3/4" UNC GR. 5 PLATED SCREW1101943181

1/4" UNC HEX LK. NUT GR.5 PLATED110251622

#10-24 UNC HEX NYLOCK NUT GR.5 PLATED1102578183

LEVEL SENSOR112585924

THROTTLE #60-028119001315

FOG LIGHT119001726

INDICATOR LIGHT119002247

TOGGLE SWITCH WITH BOOT119002318

INDAK KEYSWITCH119006219

TACH-HOURMETER - SENDEC (GAS)1234533110

BTRY 630 CCA MIN - BCI 751234795111

PLT, BATTERY CROSS BAR LONG1235966112

SHORT BATTERY TIE DOWN BOLT1235967213

1330 MAIN FRAME WELDMENT1236005114

WLDMNT, DASH, GAS1236055115

1330 Electrical Package

- PAGE 14 -



1
7

1
6

1
4

1

8

2
0

2

8

2
5

1
2

1
1

1
3

3

1
9

8

6

2
4

3
0

2
6

4

2
1

1
8

1
5

2
2

9

5

K
o
h
l
e
r
 
7
7
5
 
E
n
g
i
n
e
 
P
a
c
k
a
g
e

2
9

2
8

2
7

2

1
0

7

2
3

- PAGE 15 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

3/8" X 1 1/4" UNC GR. 5 PLATED HEX BOLT1101998131

3/8" X 1 1/2" UNC GR. 5 PLATED HEX BOLT1102002102

3/8" X 2" UNC GR. 5 PLATED HEX BOLT110200343

CARRIAGE BOLT - 5/16 UNC X 2 1/2110239644

5/16 UNC HEX LOCK NUT GR.5 PLATED1102521115

3/8" UNC HEX NUT GR.5 PLATED1102525156

3/8" UNC HEX LK. NUT GR.5 PLATED110253647

3/8" SPLIT SPRING LOCK WASHER, PLATED1102590508

5/16" FLAT WASHER, PLATED110260849

3/8" FLAT WASHER, PLATED11026091510

L099 SPIDER COUPLING1117076111

HUB, L099, 0.625 ID, 5/32 X 5/64 KEY1117180112

HUB, L099, 1.125 ID, 1/4 X 1/8 KEY1117181113

FTG, STL, 90, #12 ORBM X #12 NPTF SW1122941214

ELBOW - 90 DEG - 3/4MNPT X 3/4 HOSE BARB1190043515

ADAPTER, 3/4" NPT MALE X 3/4" HOSE BARB1190044216

90° ELBOW, 0.5 ORB MALE X 0.5 JIC MALE1190046217

ADAPTER - 0.750-14 NPTM X 0.750-14 NPTF1190118218

PLT, ENG MNT, 1330 GAS1233184119

HYDRAULIC PUM -DUAL GEAR-LH1234445120

OIL COOLER - DIESEL1234572121

COOLER VIBRATION BLOCK1234573422

EXHAUST, KOHLER LH 7751236248123

ENGINE, KOHLER LH7751236249124

PUMP COUPLER, LH7751236250125

PLT, COOLER MNT, LH7751236252126

LH775 RELAYW/ ENGINE227

LH775 FUSEW/ ENGINE228

LH775 ECUW/ ENGINE129

RADIATOR MOUNT NUTW/ ENGINE230

Kohler 775 Engine Package

- PAGE 16 -



2
4

1
6

1
8

1
7

2
5

2
2

2
6

1
9

2
9

1
4

2
8

2

7

1
3

1
2

8

1
0

2
7

1
5

2
0

2
3

1

9

3

5

2
1

2

7

6

1
1

4

1
3
3
0
 
D

i
e
s
e
l
 
E
n
g
i
n
e
 
P
a
c
k
a
g
e

- PAGE 17 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

1/4" X  1" UNC GR. 5 PLATED HEX BOLT110192441

3/8" X 1 1/4" UNC GR. 5 PLATED HEX BOLT110199882

5/16" UNC HEX NUT GR.5 PLATED110252043

3/8" UNC HEX LK. NUT GR.5 PLATED110253664

5/16" SPLIT SPRING LOCK WASHER, PLATED110258945

1/2" SPLIT SPRING LOCK WASHER, PLATED110259286

3/8" FLAT WASHER, PLATED110260987

10MM SPLIT SPRING LOCK WASHER, PLATED1107069128

M8 X 1.25 X 25mm LG. PLATED HEX BOLT110735849

HEX HEAD BOLT  -  M10 X 1.5 X 2511074251210

HEX HEAD BOLT - M12 X 1.75 X 301107457811

FTG, STL, 90, #12 ORBM X #12 NPTF SW1122941212

ADAPTER, 3/4" NPT MALE X 3/4" HOSE BARB1190044213

90° ELBOW, 0.5 ORB MALE X 0.5 JIC MALE1190046214

EXHAUST MUFFLER1234545115

RUBBER GASKET1235186216

PIPE, PVC, AIR INTAKE1235188117

ELBOW, 90-DEGREE, AIR INTAKE1235189218

ENGINE, DAEDONG 30 HP1235770119

PLT, EXHAUST BRCKT1235884120

WLDMNT, ENG MNT, LT1235899121

WLDMNT, ENG MNT, CENTER1235900122

WLDMNT, ENG MNT, RT1235901123

RADIATOR - DAEDONG1235976124

AIR CLEANER ASSEMBLY1235978125

RUBBER GROMMET - RAD MOUNT1235982226

WLDMNT, EXHAUST1236143127

HYDRAULIC PUM -DUAL GEAR-LH1266250128

COUPLER, 30 HP DAEDONG1266256129

- PAGE 18 -

1330 Diesel Engine Package



1

4

5 6

7

3

2

9

8

O
I
L
 
C
O

O
L
E
R
 
A
S
S
E
M

B
L
Y
 
-
 
D

I
E
S
E
L
 
E
N

G
I
N

E

- PAGE 19 -



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

CARRIAGE BOLT - 5/16 UNC X 2 1/2110239641

5/16 UNC HEX LOCK NUT GR.5 PLATED110252142

5/16" FLAT WASHER, PLATED110260843

ELBOW - 90 DEG - 3/4MNPT X 3/4 HOSE BARB119004324

ADAPTER - 0.750-14 NPTM X 0.750-14 NPTF119011825

OIL COOLER - DIESEL123457216

COOLER VIBRATION BLOCK123457347

BRACKET - OIL COOLER MOUNT123590518

BRACKET - OIL COOLER MOUNT123591019

OIL COOLER ASSEMBLY - DIESEL ENGINE

- PAGE 20 -



HYDRAULIC CIRCUIT DIAGRAM

- PAGE 21 -



HYDRAULIC PARTS LAYOUT

- PAGE 22 -



HYDRAULIC VALVE DETAIL

-PAGE 23-



ITEM PART NO. DESCRIPTION QTY.

1 1234445 DUAL INLET GEAR PUMP, 6cc/SECTION, RH ROTATION, GAS ENGINE 1

1 1266250 DUAL INLET GEAR PUMP,10cc/SECTION, LH ROTATION, DIESEL ENGINES 1

2 1190046 ELBOW 90, 7/8" ORBM SW X 3/4-16 JICM 2

3 1190120 1" HOSE CLAMP 10

4 1122941 ELBOW 90, 1 1/16-12 ORBM X 3/4-14 NPTF SW 2

5 1190044 ADAPTER, 3/4-14 NPTM X 3/4" HOSE BARB 3

6 1124405 ELBOW 90, 3/4 - 16 JICM X 3/4 - 16 JICF SW 5

7 1124422 BRANCH TEE, 3/4-16 JICF SW X 3/4-16 JICM (2) 1

8 1190059 ADAPTER 3/4-16 JICF SW X 1/2" NPTF 1

9 1190060 COUPLER, 1/2" NPTM X 3/4" HOSE BARB 1

10 1123592 SUCTION/RETURN HOSE 3/4" X 22" LG 2

11 1123493 HYDRUALIC HOSE 3/4" X 19" LG 2

12 1190057 ADAPTER, 1-11 1/2 NPTM X 1" HOSE BARB 2

13 1123648 HYDRAULIC HOSE 1" X 34" LG 1

14 1190041 TANK STRAINER 2

15 1124370 PLUG 1/4" NPTM (2 IN SIDE TANKS NOT SHOWN) 3

16 1127485 LIFT CYLINDER 3 BORE X 10.188 STROKE (NEW CYLINDER) 1

17 1123210 ELBOW 90, 3/4 - 16 JICM X 3/4 - 16 ORBM 5

18 1123568 HYDRAULIC HOSE 3/8" X 34 1/2" LG, 3/4 - 16 JICF SW X 3/4 - 16 ORBM SW 1

19 1123569 HYDRAULIC HOSE 3/8" X 25" LG, 3/4 - 16 ORBM X 3/4 - 16 ORBM SW 1

20 1123570 HYDRAULIC HOSE 3/8" X 80" LG, 3/4 - 16 JICF SW X 3/4 - 16 ORBM SW 1

21 1123571 HYDRAULIC HOSE 3/8" X 76" LG, 3/4 - 16 JICF SW X 3/4 - 16 ORBM SW 1

22 1127336 TILT CYLINDER 1

23 1127461 DRIVE MOTOR PARKER 2

24 1235965 HYD. HOSE 1/2" X 62" LG, 7/8 - 14 ORBM 90 DEG. SW X 3/4 - 16 ORBM SW 4

25 1123576 HYDRAULIC HOSE 1/2" X 36" LG, 3/4 - 16 ORBM SW  X 3/4 - 16 JICF SW 1

26 1125841 1 LEVER VALVE 1

27 1125840 3 LEVER VALVE 2

28 1190114 ADAPTER, 3/4-14 NPTF X 1-11 1/2 NPTM 2

29 1123591 HYD. HOSE, 3/8" X 7 LG.  3/4 - 16 JICF SW X 3/4 - 16 JICF 90 DEG SW 1

30 1123583 HYDRAULIC HOSE 1/2" X 30" LG, 3/4 - 16 JICF SW (2) 1

31 1123585 ADAPTER, 3/4 - 16 JICF SW X 3/4 - 16 ORBM 3

32 1122828 TEE, 3/4 - 16 JICM (3) 2

33 1101998 BOLT 3/8" X 1 1/4" LG 2

34 1102590 LOCKWASHER 3/8" DIA 2

35 1190042 FILTER ASSEMBLY 1

36 1190065 CARTRIDGE FOR FILTER ASSEMBLY 1

37 1122894 ADAPTER 3/4" NPTM X 3/4" NPTM 1

38 1190058 CHECK VALVE 3/4" NPTF X 3/4" NPTF 1

39 1190043 ELBOW 90, 3/4" NPTM X 3/4" HOSE BARB 4

40 1190051 HYDRAULIC HOSE 3/4" X 26" LG 1

41 1123614 HYDRAULIC HOSE 3/8" X 35" LG, 3/4 -16 JICF SW X 3/4 - 16 ORBM SW 1

42 1123615 HYDRAULIC HOSE 3/8" X 31" LG, 3/4 -16 JICF SW X 3/4 - 16 ORBM SW 1

43 1123587 ELBOW 90, 3/4 - 16 JICM (2) 1

44 1101953 BOLT 5/16" X 1 3/4" LG 9

45 1102589 LOCKWASHER 5/16" DIA 9

46 1102520 HEX NUT 5/16" DIA 9

47 1233144 WLDMNT, LONG CONTROL BAR (MOUNTING HARDWARE NOT SHOWN) 1

48 1233145 WLDMNT, SHORT CONTROL BAR (MOUNTING HARDWARE NOT SHOWN) 1

49 1101923 BOLT 1/4" UNC X 3/4" LG 2

50 1102588 LOCKWASHER 1/4" DIA 2

51 1102607 FLATWASHER 1/4" DIA 2

52 1190106 AUX CONTROL LEVER 1

53 1190066 CONTROL LEVER 4

54 1190067 T-HANDLE 2

55 1124372 HYDRAULIC HOSE 3/8" X 6 1/4" LG., 3/4-16 JICF SW (2) 1

56 1123589 PIPE LINE - 2.5" LG. 1

57 1123590 PIPE LINE - 7.9" LG. 1

58 1190099 BULKHEAD FITTING, 3/4" JICM X 1/2" NPTM 2

59 1127456 COUPLER, FEMALE 1/2" NPTF, TEMA, (NOT SHOWN) 1

60 1127457 COUPLER, MALE 1/2" NPTM, TEMA, (NOT SHOWN) 1

61 1190061 HOSE PROTECTOR 93075 3/8" X 20" LG FOR TILT CYL. (NOT SHOWN) 2

62 1190068 HYDRAULIC PUMP SEAL KIT (NOT SHOWN) 1

63 1190069 HYDRAULIC MOTOR SEAL KIT (NOT SHOWN) 1

64 1125130 LIFT CYLINDER SEAL KIT (NOT SHOWN) 1

65 1128406 TILT CYLINDER SEAL KIT (NOT SHOWN) 1

66 1190071 1 LEVER VALVE SEAL KIT (NOT SHOWN) 1

67 1190072 3 LEVER VALVE SEAL KIT (NOT SHOWN) 1

PARTS LIST - HYDRAULIC SYSTEM

- PAGE 24-



LIFT CYLINDER

TILT CYLINDER

-PAGE 25 -



ITEM PART NO. DESCRIPTION QTY.

1 1125130 LIFT CYLINDER SEAL KIT 1

2 1125131 BUTT CLEVIS 1

3 1125132 LOCKNUT 1

4 1125133 RETAINING WIRE 2

5 1125134 PISTON 1

6 1125135 SHAFT 1

7 1125136 BARREL 1

8 1125137 CYLINDER HEAD 1

9 1125138 JAM NUT 1

10 1125139 CROSS TUBE 1

11 1122759 GREASE ZERK 1

ITEM PART NO. DESCRIPTION QTY.

1 1128406 TILT CYLINDER SEAL KIT 1

2 1125115 BARREL 1

3 1125114 LOCKNUT 1

4 1125113 PISTON 1

5 1125112 SHAFT 1

6 1125111 GLAND 1

7 1122759 GREASE ZERK 1

PARTS LIST - LIFT CYLINDER

PARTS LIST - TILT CYLINDER

- PAGE 26 -



NOTES

- PAGE 27 -



NOTES

- PAGE 28 -


